
ITEM QTY. PART # TORQUE
1 1 Piece 630068T RB10 Side Steps passenger -
2 1 Piece 630068T RB10 Side Steps driver -

3 1 Set BRK-6345055 Hardware brackets kit -
4 2 Set 6345050AA Front & Middle bracket -
5 1 Set 6345050BB Rear bracket -
6 6 Piece 6300874AA U bracket -

7 1 Set KTE-634505 Hardware kit -
8 12 Piece - 5/16 x 1” Hex head bolt black plated 11 Lb.ft
9 12 Piece - 5/16” Flat washer black plated -
10 12 Piece - 5/16” Lock washer black plated -
11 12 Piece - 1/4 x 1” Hex head bolt zinc plated 20 Lb.ft
12 24 Piece - 1/4” Flat washer zinc plated 20 Lb.ft
13 12 Piece - 1/4” Lock washer zinc plated 20 Lb.ft
14 12 Piece - 1/4” Hex nut zinc plated -
15 4 Piece - 5/16" Clip nut zinc plated -
16 2 Piece - M8 x 25mm Hex head bolt zinc plated -
17 4 Piece - 5/16 x 1” Hex head bolt zinc plated -
18 6 Piece - 5/16” Flat washer zinc plated -
19 6 Piece - 5/16” Lock washer zinc plated -

3/8" Socket & 3/8" Wrench
7/16" Socket & 7/16" Wrench
13 mm Socket & 13 mm Wrench
Ratchet
Extension.

ASSEMBLY & INSTALLATION TOOLS REQUIRED:

INSTALLATION INSTRUCTIONS
RB10 SIDE STEPS PART # 63450568T
2007-2016 JEEP WRANGLER 4 DOOR

Do not attempt to install this product on any vehicle other than the one listed above!

Approximate installation time: 40 min.

PARTS LIST
DESCRIPTION 

Read the assembly and installation instructions completely and verify that all of the parts listed are accounted for. If you have defective, missing or damaged parts or
need assistance, please contact Go Rhino Products for fast, friendly customer service at: 1-888-427-4466 or email: warranty@gorhino.com

It is the customer’s responsibility to protect the finish with a regular application of a nonabrasive polish compatible with the products finish. NOTE: LOOK THE
POSITION BEFORE INSTALLING THE BRACKETS.

INSTALLATION

4

6

5

Front & Middle driver side.

Rear driver side.

FRONT BRACKET MIDDLE BRACKET REAR BRACKET

1 DE 3



13

14

1213

14

12

19

17

18

11

12 11

12

4

IF THE VEHICLE IS EQUIPPED WITH FACTORY SLIDER BARS, REMOVE THE FASTENERS, BRACKETS AND SLIDER BARS FROM THE VEHICLE.

Step-1 THIS INSTALLATION USES (3) MOUNTING BRACKETS PER SIDE. BEGIN BY INSTALLING THE DRIVER SIDE FRONT BRACKET. LOCATE THE
HOLES IN THE BODY PINCH MOLD AND IN THE UNDER SIDE OF THE BODY. REMOVE THE BLACK TAPE COVERING THE ROUND HOLE IN THE BODY
AND INSTALL (1) 5/16” U-NUT AS SHOWN. PHOTO #1
STEP 2. ATTACH (1) FRONT MOUNTING BRACKET TO THE PINCH MOLD USING (2) ¼” X 1” HEX BOLTS, FLAT WASHERS, LOCK WASHERS, HEX NUTS
AND TO THE BODY USING (1) 5/16” X 1” HEX BOLT, LOCK WASHER AND FLAT WASHER. DO NOT TIGHTEN. PHOTO #2

PHOTO 1 PHOTO 2

STEP 3. REPEAT THE ABOVE PROCEDURE TO INSTALL (1) MIDDLE MOUNTING BRACKETS AT THE CENTER POSITION. DO NOT TIGHTEN. PHOTO 
#3 & PHOTO #4

STEP 4. LOCATE THE HOLES IN THE BODY PINCH MOLD AND REMOVE THE TAPE COVERING THE THREADED HOLE IN THE UNDER 
SIDE OF THE BODY AT THE REAR OF THE VEHICLE. PHOTO #5
STEP 5. ATTACH (1) REAR MOUNTING BRACKET TO THE PINCH MOLD USING (2) ¼” X 1 HEX BOLTS, FLAT WASHERS, LOCK
WASHERS, HEX NUTS AND TO THE BODY USING (1) 8M X 25M HEX BOLT, 5/16” LOCK WASHER AND 5/16” FLAT WASHER. DO NOT
TIGHTEN. PHOTO #6

PHOTO 3 PHOTO 4

13

14

12

19

17

18

13

14

12

11

12 11

12

4

2 DE 3



Step-7 ALIGN THE RB10 SIDE STEP AND THEN TIGHTEN ALL BOLTS.
Step-8 PERIODICALLY CHECK YOUR PRODUCT BECAUSE IT MAY NEED A RE-TIGHTEN OF BOLTS.
Step-9 FILL THE WARRANTY CARD AND PLACE IT INSIDE YOUR VEHICLE'S GLOVE BOX.

PHOTO 5 PHOTO 6

STEP 6. PLACE THE U BRACKET INSIDE RB10 SIDE STEP, PLACE THE RB10 SIDE STEP ON BRACKETS AND ATTACH WITH: 5/16"
HEX HEAD BOLT, 5/16" FLAT AND LOCK WASHER (BLACK PLATED), BY EACH BRACKET. PHOTO #7

PHOTO 8

PHOTO 7

13

14

1213

14

12

11

12 11

12

5

19

16

18

3 DE 3


